CITY OF DORAL, FLORIDA

20-YEAR WATER SUPPLY FACILITIES
WORK PLAN

August 5", 2015




T

CITY OF

DORAL

For all the right reasons!”

CITY OF DORAL, FLORIDA
20-YEAR WATER SUPPLY FACLITIES
WORK PLAN

Submitted by:

Mayor Luigi Boria
Vice Mayor Sandra Ruiz
Councilmember Pete Cabrera
Councilmember Christi Fraga
Councilmember Ana Maria Rodriguez

Staff
Edward A. Rojas, City Manager
Albert A.Childress, Assistant City Manager
Gilberto Pastoriza, City Attorney
Daniel Espino, City Attorney
Jose Olivo, PE, Public Works Director
Julian H. Perez, AICP, CFM, Planning Director

Prepared by:
City of Doral
8401 Northwest 53rd Terrace
Doral, Florida, 33166



TABLE OF CONTENTS

1.0 INTRODUCTION

1.1
1.2

Statutory History
[...]
The Hialeah RO wellfield has six (6) active wells that were contructed in 2012. The
wells are 16 and 17-inches in diameter, with depth ranging from 1,452 to 1,490 and
casing depths ranging from 1,060 to 1,080 feet. The capacity of each well is 2 mgd. The
total capacity of the wellfield is 12 mgd.

3.1.3 Alexander Orr, Jr. Subarea Wellfields

The Alexander Orr, Jr. WTP is supplied by four water supply wellfields as shown on
Figure 3-1. The total designed installed capacity from the four wellfields in the
Alexander Orr, Jr. service area is approximately 308 mgd. There are Floridan Aquifer
wells at two of the wellfields. Appendix A provides detailed information about well
construction and capacities, of the Alexander Orr, Jr. area wellfields.

November 2014 Page 3- 6

e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

3.1.3 Alexander Orr, Jr. Subarea Wellfields

The Alexander Orr, Jr. WTP is supplied by four water supply wellfields as shown on
Figure 3-1. The total designed installed capacity from the four wellfields in the
Alexander Orr, Jr. service area is approximately 308 mgd. There are Floridan aquifer
wells at two of the wellfields. Appendix A provides detailed information about well
construction and capacities, of the Alexander Orr, Jr. area wellfields.

3.1.3.1 Alexander Orr, Jr. Wellfield

The ten active wells located in the Alexander Orr, Jr. Wellfield were constructed
between 1949 and 1964. These wells are 16 inches and 42 inches in diameter, 100 feet
deep and have casing depths ranging from 40 to 50 feet. The capacity of the wellfield
is 74.4 mgd (ranging between 4,170 and 7,500 gpm for each well). In the past, there
was some concern about Saltwater intrusion in this wellfield. As a result
improvements were implemented to a control structure on the C-2 Canal, which
reduced the saltwater intrusion.

3.1.3.2 Snapper Creek Wellfield

The four active wells located in the Snapper Creek Wellfield were constructed in 1976.
These wells are 24 inches in diameter, 108 feet deep and have casing depths of 50 feet.
The total wellfield capacity is 40.0 mgd or 27,760 gpm (6,940 gpm for each well).

3.1.3.3 Southwest Wellfield

The seventeen (17) active wells located in the Southwest Wellfield were constructed
between 1953 and 1997. These wells are 20 inches to 48 inches in diameter, 88 to 104
feet deep and have casing depths ranging from 33 to 54 feet. The total wellfield
capacity is 161.20 mgd (ranging between or 4,900 and 7,500 gpm for each well).

3.1.3.4 West Wellfield

The West Wellfield has three wells that were constructed in 1994. The wells are 24
inches in diameter and 70 feet deep, with casing depths of 40 feet. The total wellfield
capacity is 32.4 mgd or 7,500 gpm per well. This wellfield is limited by the SFWMD to
15 mgd on either an average or maximum daily basis. Well No. 29 pumpage is
limited to 5 mgd; Well No. 30 is limited to 10 mgd; and Well No. 31 is to be used as a
standby well only to be used with prior written approval from the SFWMD.

3.1.3.5 Floridan Aquifer ASR

Three Upper Floridan Aquifer wells are located in the West Wellfield (WWF) and two
are located in the Southwest Wellfield (SWWF). These wells were constructed in 1996
and 1997 and are 30 inches in diameter. The total depth of these wells is between 1,200
feet and 1,300 feet with casing depths between 835 feet and 850 feet. The total

capacity of the West Wellfield wells is 15.00 mgd or 3,500 gpm per well. The total
capacity of the Southwest Wellfield wells is 10.08 mgd or 3,500 gpm per well.

MDWASD is cycle testing the ASR wells at the SWWF and WWF. MDWASD
anticipates using these wells for storage of fresh Biscayne Aquifer water in the

November 2014 Page 3-7

e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

Floridan Aquifer during the wet season for extraction and use in the dry season. As
part of the Underground Injection Control (UIC) ASR permit requirements,
MDWASD installed an ultra-violet (UV) light disinfection system at both the SWWF
and the WWF to provide treatment of Biscayne Aquifer water prior to injecting in the
Floridan Aquifer.

MDWASD operates the ASR system according to Department of Environmental
Protection UIC permits. Injected water from the Biscayne Aquifer is from the
Biscayne Aquifer water allocation in the 20-year Water Use Permit 13-00017-W for the
WWEF and the SWWF.

3.1.4 South Dade Subarea Wellfields

The five (5) South Dade WTPs are supplied by five individual water supply wellfields
as shown on Figure 3-1. The total designed installed capacity from the five wellfields
for the South Dade subarea is 19.01 mgd. Appendix A provides detailed information
about well construction and capacities, of the existing South Dade area wellfields.
The proposed South Miami Heights Wellfield will serve the South Dade area by
December 31, 2018.

3.1.4.1 Elevated Tank Wellfield

The two (2) active wells located in the Elevated Tank Wellfield were constructed in
1982 and 1996. These wells are 12 inches and 16 inches in diameter, 45 to 50 feet deep
and have casing depths of 35 and 40 feet. The wellfield’s capacity totals 4.32 mgd or
1,500 gpm for each well.

3.1.4.2 Everglades Wellfield

The three (3) active wells located in the Everglades Wellfield were constructed from
2000 to 2001. These wells are 18 inches in diameter, between 50 and 55 feet deep and
have casing depths of 40 and 45 feet. The wellfield’s capacity totals 5.04 mgd, ranging
between or 700 and 1,500 gpm for each well, excluding the three abandoned wells.

3.1.4.3 Leisure City Wellfield

The four (4) active wells located in the Leisure City Wellfield were constructed between
1953 and 1971. These wells are 6 inches and 12 inches in diameter, approximately 30

to 40 feet deep and have casing depths ranging from 25 to 35 feet. The wellfield’s
capacity totals 4.18 mgd, ranging between or 450 and 1,500 gpm for each well.

3.1.4.4 Naranja Wellfield

The only active well located in the Naranja Wellfield was constructed in 1975. This
well is 12 inches in diameter, 40 feet deep and has a casing depth of 35 feet. The
wellfield’s capacity totals 1.15 mgd or 800 gpm.

November 2014 Page 3- 8

e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

3.1.4.5 Newton Wellfield

The two (2) active wells located in the Newton Wellfield were constructed in 2000 and
2001. These wells are 18 inches in diameter, approximately 65 feet deep and have
casing depths ranging from 50 to 53 feet. The wellfield’s capacity totals 4.32 mgd or
1,500 gpm for each well, excluding two abandoned wells.

3.1.4.6 Future South Miami Heights Wellfield

MDWASD has commenced the design of the South Miami Heights WTP and
associated wellfields in the South Dade subarea. Of the five existing WTPs and
wellfields in the South Dade subarea, only Everglades and Newton WTPs and
wellfields will remain on a stand-by basis The three anticipated wellfields and their
capacities are: Former Plant Wellfield, 4.0 mgd; Roberta Hunter Park Wellfield,6 mgd;
and South Miami Heights 24 mgd. The future SMHs WTP will have a capacity to
produce 20 mgd (max day) finish water using a combination of Floridan and Biscayne
raw water.

3.1.5 Other Water Supply Wellfields

3.1.5.1 City of North Miami

The City of North Miami Winson Water Treatment Plant (WTP) is currently supplied
exclusively from the Biscayne Aquifer. There are presently eight (8) 12-inch diameter
wells, ranging in depths from 56 to 124 feet. They were drilled and put into service in
1962. Two wells are located at the WTP site, and another three pairs are located at
three different public parks in the vicinity of the WTP. These wellfields provide water
supply to a portion of unincorporated Miami-Dade County in addition to within the
City of North Miami municipal boundary.

3.1.5.2 City of North Miami Beach

The City of North Miami Beach Norwood Water Treatment Plant is supplied by sixteen
(16) Biscayne aquifer and four (4) Floridan aquifer wells. These wellfields provide
water supply to a portion of unincorporated and incorporated Miami-Dade County in
addition to within the City of North Miami Beach municipal boundary.

3.1.5.3 City of Homestead

The City of Homestead is currently supplied by six Biscayne Aquifer withdrawal
wells, with a current capacity of 15.22 MGD. There are two 16-inch, two 18-inch, and
two 20-inch diameter wells, all 60 feet in depth. The Wittkop Park wellfield, in the
northwest part of the service area, has 4 wells, and the Harris wellfield, located just
east of Federal Highway, US-1, has two wells. These wellfields provide water supply
to a portion of unincorporated Miami-Dade County in addition to within the City of
Homestead municipal boundary.

3.1.5.4 Florida City

The City of Florida City water treatment plant is supplied by four (4) production
wells located on a site adjacent to the treatment plant. There are two (2) 12-inch
and two (2) 10- inch diameter wells. All four wells withdraw water from the
Biscayne Aquifer.

November 2014 Page 3-9

e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

3.2 Water Treatment/Storage Facilities

The MDWASD water system is based on the three large treatment plants, the Hialeah
RO plant and the smaller treatment plants in the extremely southern portion of Miami-
Dade County, as shown on Figure 3-2.

3.2.1 Hialeah-Preston Water Treatment Plants (WTPs)

The Hialeah and John E. Preston WTPs are located at 200 W. 2nd Avenue and 1100 W.
2w Avenue, respectively. The adjacent facilities in Hialeah share interconnected
source water and finished water storage capacity. These two plants serve the Hialeah-
Preston subarea, generally, the service area that lies north of Flagler Street. The two
plants have similar treatment processes, which are described separately below.

3.2.1.1 Hialeah Water Treatment Plant

The Hialeah WTP was originally designed in 1924 with a total capacity of 10 mgd. By
1935, the plant’s capacity totaled 40 mgd. In 1946, capacity was increased to 60 mgd.
Air strippers with a capacity of 84 mgd were added to the treatment process in 1991 to
remove volatile organics from the finished water. A 3.2 MG storage reservoir for both
the Hialeah and John E. Preston WTPs was also added in 1991. There are plans to rerate
and upgrade the Hialeah WTP to a capacity of 70 mgd, if necessary.

The source water for Hialeah WTP is from the Hialeah-Miami Springs Wellfields,
supplemented by the Northwest Wellfield. The Hialeah WTP has a current rated
capacity of 60 mgd. The treatment process includes lime softening with sodium
silicate activated by chlorine, recarbonation, chlorination, ammoniation, fluoridation,
filtration, and air stripping. The plant site is relatively small, and is surrounded by
residential areas.

3.2.1.2 John E. Preston Water Treatment Plant

The John E. Preston WTP was originally designed as a 60 mgd plant in 1968 and
upgraded to 110 mgd in 1980. The plant was rerated to a total capacity of 130 mgd in
1984. The plant reached its present capacity of 165 mgd with another addition in
1988. In 1991, the plant was modified with an air stripping capacity of 185 mgd to
remove VOCs. In 2005, the plant process modifications to provide enhanced
softening for reduction of color and total organic carbon came on line.

The main source of water for the Preston WTP is from the Northwest Wellfield. The
current rated capacity is 165 mgd with a treatment process similar to that of the
Hialeah WTP. This includes lime softening with ferric and other coagulant and
chemicals added prior to lime for enhanced softening, recarbonation, chlorination,
ammoniation, fluoridation, filtration, and air stripping. The Preston plant is also cited
in a residential area of Hialeah.

3.21.3 Hialeah Reverse Osmosis (RO) Water Treatment Plant
On December 27, 2007, the Miami-Dade County and the City of Hialeah entered into a
Joint Participation Agreement (JPA) to design, construct, and operate a water

November 2014 Page 3- 10
e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

treatment plant. The JPA specified that the County and the City would be equal
partners in funding the project.

The Hialeah RO WTP was released for operation by the Florida Department of Health
in November 2013. The Plant is located at 4250 W. 114th Terrace in the City of Hialeah,
and is approved to operate at a capacity of 7.5 MGD. An additional capacity of 2.5
MGD is scheduled to be completed by December 31, 2015. The main source of water
for the Hialeah RO WTP is the Floridan Aquifer. The Hialeah RO plant is currently in
operation serving 50% of its water capacity to the City of Hialeah and 50% to
unincorporated areas within the MDWASD's service area.

3.2.2 Alexander Orr, Jr. Water Treatment Plant

The Alexander Orr, Jr. WTP is located at 6800 S.W. 87t Avenue in Miami. The original
design capacity was 40 mgd in 1954. This plant has undergone several expansions
during the past 50 years. The raw water pumping capacity was increased by 32 mgd
to 262 mgd in 1995 with an additional source from the West Wellfield. Additional
reservoir and high pressure service capacities were also added to bring the total plant
design capacity to 256 mgd. The plant rated capacity is 217.74 mgd.

The Alexander Orr, Jr. WTP receives its source water from the Alexander Orr, Jr.
Wellfield, Snapper Creek Wellfield, Southwest Wellfield, and the West Wellfield. The
Alexander Orr, Jr. WTP treatment process is similar to the other two major plants
utilizing lime softening with activated sodium silicate added prior to lime as a
coagulant aid, recarbonation, fluoridation, chlorination, ammoniation, and filtration.
Unlike the Hialeah and Preston WTPs, this plant does not utilize enhanced softening
or air stripping towers. The Alexander Orr, Jr. WTP can also receive groundwater
from five Upper Floridan Aquifer wells located in the West Wellfield and the
Southwest Wellfield. Finished water is distributed to a service area generally
delineated as south of Flagler Street.

3.2.3 South Dade Water Treatment Plants

In 1985, MDWASD purchased an existing private utility known as the Rex Utility
District Water System. Today, this system is referred to as the South Dade Water
System. At the time of purchase, the system consisted of six plants and associated
wellfields. Since the time of purchase, the Redavo WTP has been taken out of service.

The South Dade Water System is currently made up of five small WTPs that draw
groundwater from the 12 wells located at the plant sites. The five small plants serving
the South Dade Service Area include Elevated Tank, Everglades Labor Camp, Leisure
City, Naranja, and Newton WTPs. These plants are located in the Southern portion of
the County as shown on Figure 3-2. The plants utilize in-line disinfection with free
chlorine and stabilization with the addition of polyphosphate. The 2013 annual
average daily flow (ADF) for the plants is 7.29 mgd. This system serves a population of
approximately 46,673 in the Leisure City, Everglades Labor Camp, and Naranja areas
excluding the cities of Homestead and Florida City, which provide their own water
service. These small treatment plant capacities are limited by the pumping capabilities
at each plant.

November 2014 Page 3-11
e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

MDWASD commenced the design of a new South Miami Heights (SMH) WTP in the
South Dade subarea. Of the five existing plants in the South Dade subarea, only
Everglades and Newton WTPs will remain on a stand-by basis when the SMH WTP
comes into service by the end of 2018. The total annual average daily demand for the
future South Miami Heights WTP will be approximately 18 mgd.

3.2.4 Other Water Treatment Plants
3.24.1 City of North Miami

The City of North Miami Norman H. Winson Water Treatment Plant is located at
Sunkist Grove, 12098 NW 11th Avenue, and was commissioned in 1962. The Winsom
WTP utilizes lime-softening and is capable of supplying 9.3 MGD of water to
consumers, but on average the plant produces 7.7 MGD, or 63 percent of the total
demand which is approximately 12.2 MGD. The Winson WTP provides treated water
to a portion of unincorporated Miami-Dade County in addition to within the City of
North Miami municipal boundary and the Village of Biscayne Park.

3.24.2 City of North Miami Beach

The City of North Miami Beach supplies water through the City owned and operated
Norwood-Oeffler Water Treatment Plant, located on the northeast corner of NW 191st
Street and NW 9t Avenue. The Norwood-Oeffler Water Treatment plant, originally
constructed in 1953, is a lime-softening water treatment facility. The plant was
upgraded in 2007 to include membrane treatment of raw water from the Biscayne and
Floridan Aquifers. The treatment now consists of blending of lime softening and
nanofiltration of Biscayne Aquifer water with reverse osmosis for the Floridan
Aquifer water. The treated water is stored in two above-ground storage tanks at the
Norwood-Oeffler WTP prior to being pumped into the City's water transmission and
distribution system. The Water Treatment Plant is currently permitted by the South
Florida Water Management District (SFWMD) to withdraw 26.31 mgd of raw water
from the Biscayne Aquifer and 12.07 mgd from the Floridan Aquifer The treatment
plant has an approved capacity of 32 mgd. The WTP provides treated water to a
portion of unincorporated and incorporated Miami-Dade County in addition to
within the City of North Miami Beach municipal boundary.

3.24.3 City of Homestead

The City is supplied by two water treatment plants. The Wittkop Park plant is located
at 505 NW 9th Street, and is supplied by four Biscayne Aquifer wells with a capacity of
11.2 MGD. The Harris Field water treatment plant is located at 1084 NE 8th Street.

This plant is supplied by two Biscayne Aquifer wells, and has a capacity of 5.7 MGD.
Both water treatment facilities use chlorination for disinfection, and have a combined
capacity of 16.92 MGD. The Wittkop Park and Harris Field WTPs provide treated water
to a portion of unincorporated Miami-Dade County in addition to within the City of
Homestead municipal boundary.

3.24.4 Florida City

The City of Florida City supplies water through a chlorination water treatment
facility, with a capacity of 4 MGD. The water treatment plant is located at 461 NW 6

November 2014 Page 3- 12

e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

Avenue, adjacent to the City’s Loren Roberts Park.

3.2.5 Finished Water Storage
3.2.5.1 Hialeah Preston Subarea

The finished water storage facilities for the Hialeah-Preston subarea consist of both

“in-plant” and remote storage facilities. The storage facilities are summarized in
Table 3-3.

Table 3-3 Hialeah-Preston Finished Water Storage Facilities

Location Description Capacity (MG)
Hialeah WTP Reservoir — Ground Storage 3.0
Hialeah WTP Clearwell 1.7

John E. Preston WTP Ground Storage Tank No. 1 9.0
John E. Preston WTP Ground Storage Tank No. 2 14.0
John E. Preston WTP Clearwell 11
N.W. 20" Street Ground Storage Tank 7.5
N.W. 36" Street Ground Storage Tank 5.0
N.W. 67" Street Ground Storage Tank 8.2
N.W. 30" Street Ground Storage Tank 2.5
N.E. 79" Street Elevated Storage Tank 2.0
Carol City Ground Storage Tank 2.0
Total Storage 56.0

Source: MDWASD Water Facilities Master Plan, 2003 and MDWASD

3.2.5.2 Alexander Orr, Jr. Subarea

The water storage facilities of the Alexander Orr, Jr. subarea consist of a 39-MG
ground storage tank located at the WTP site and a 1.6-MG plant clear well.

3.2.5.3 South Dade Subarea

The South Dade Subarea currently has no significant storage facilities. Therefore, the
system is very vulnerable to emergency situations.

MDWASD commenced design of the new South Miami Heights WTP in the South
Dade subarea. As part of the projects, a 5 MG reservoir was constructed in 2012,
which is currently operating as a re-pump station, until the WTP is completed.

3.2.5.4 Other Water Suppliers

The City of North Miami has two storage tanks that hold treated water prior to being
pumped into the distribution system. The total combined storage capacity of the two
tanks is 2.25 million gallons, or 17 percent of the current average daily demand.

These storage tanks provide storage of treated water to service a portion of
unincorporated Miami-Dade County in addition to within the City of North Miami
municipal boundary.

November 2014

Page 3-13
i



Water Supply Facilities Work Plan
Existing Water Supply Facilities

The City of North Miami Beach stores the treated water in two above-ground storage
tanks at the Norwood-Oeffler WTP prior to being pumped into the City's water
transmission and distribution system. The storage capacities of the tanks are 4.2 and
2.0 million gallons. The City also uses a 2-million gallon remote tank bringing the
total storage capacity in the City's water-supply system to 8.2 million gallons. These
storage tanks provide storage of treated water to service a portion of unincorporated
Miami-Dade County in addition to within the City of North Miami Beach municipal
boundary.

The City of Homestead stores the finished water in three elevated storage tanks.

After treatment, water from five of the six wells is stored in an elevated water storage
tank at either Harris Field (0.5 MG), Wittkop Park (0.5 MG), or the Homestead
Motorsports Complex (1.0 MG). Water from Well No. 5 at Harris Field is pumped
directly into the system after treatment on an as-needed basis. The combined capacity
of the storage tanks is 2 MG. These storage tanks provide storage of treated water to
service a portion of unincorporated Miami-Dade County in addition to within the
City of Homestead municipal boundary.

Florida City has one storage tank that holds treated water prior to distribution within
its service area. The tank’s storage capacity is 0.5 million gallons.

3.3 Water Distribution Facilities

The MDWASD water distribution system is currently supplied by three regional
treatment plants five (5) smaller treatment plants located in the southern portion of
Miami- Dade County, and the Hialeah RO WTP. The distribution systems serving
these treatment plants are comprised of loops and are interconnected, as shown on
Figure 3-2.

3.3.1 Hialeah-Preston Subarea

Finished water from the Hialeah and John E. Preston WTPs is pumped through a
system of dedicated low-pressure pipelines to remote storage tanks and pumping
facilities. This system provides water service to the southeastern part of the Hialeah-
Preston subarea. The low pressure system starts at the Hialeah WTP with a 42-inch
diameter main heading due east along N.W. 62nd Street, and 36-inch and 42-inch
diameter mains running southeast along Okeechobee Road then parallel to the Miami
River. The main on N.W. 62nd Street connects to the N.W. 67 Street pumping station,
which pumps the water to the south through a 30-inch diameter main running along
N.W. 10t Ave. The 30-inch diameter main continues south and connects into the N.W.
36th Street pumping station. This main continues further south and connects into the
golf ground pump station.

The 36-inch and 42-inch diameter mains combine into a 54-inch diameter main at N.W.
42nd Avenue. They split again into a 36-inch and a 42-inch diameter main at N.W. 32nd
Avenue. These mains connect to the 30t Avenue pump station. The 30t Avenue
pump station feeds two 36-inch diameter mains that connect to the 20th Street pumping
station to complete the loop. The pipe loop is made predominantly of concrete and
cast iron pipes that were installed in the early 1930s. Some segments of this loop

November 2014 Page 3- 14
e |



Water Supply Facilities Work Plan
Existing Water Supply Facilities

having been in service for more than 60 years. Replacement of these pipes are
scheduled in the MDWASD maintenance program.

The remaining part of this subarea is served by a high pressure system. Water is
pumped into the system by five high service in-plant pumps with a total capacity of